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The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description . FLAMPROOF TISSUE PAPER

Labeled Age Grading NOT STATED

Sample Receiving Date : Sep. 16, 2019

Test Performing Date : Sep. 16, 2019 to Sep. 20, 2019

Test Performed . Selected test(s) as requested by applicant

Test Resuli(s) . For further details, please refer to the following page(s)

Test Requested Conclusion

Although this is not a toy, the European standard on Safety of toys was applied as per
client’s request. There may be additional hazards and labeling requirements that are not --
covered by this standard:-
EN 71-2:2011+A1:2014 — Safety of toys — Part 2: Flammability PASS

Signed for and on behalf of
Xiamen Branch, SGS-CSTC Co., Ltd.
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Beck Hong
Approved Signatory
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Flammability Test

With reference to European Standard on Safety of Toys EN71-2:2011+A1:2014

Clause Testing items Assessment
41 General P

42 Toys to be worn on the head NA

43 Toy disguise costumes and toys intended to be worn by a child in play NA

4.4 Toys intended to be entered by a child NA

45 Soft filled toys NA

Remark:

1. P =Pass; NA = Not applicable

2. Only carried out the test on tested sample as per client’s requirement.

3. This test report is to supersede No. XMHL1909005547TY test report which was issued on Sep. 20,2019.
And the original test reports (paper and electronic) are invalid.

Sample photo(s):

Product photo Tested sample

The testing report/certificate only refers to the sample(s) tested.
***End of Report™*
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